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Norma referencia: 

NTE INEN 2167:2011

colada ID φ espac. 
resalt

altura 
resalt

ancho base 
resalt α

tol 

masa
Fy Fu Fu / Fy alargamiento

mm mm mm ° % MPa MPa % 180°

max8,4 min0,48 max4,7  +/- 6 420-540 min550 min1,25 min14

16306729 1 12 7,7 0,61 1,33 70 0,1% 485,3 667,9 1,38 14,0 ok

16306729 2 12 7,7 0,63 1,19 70 -0,2% 461,5 655,8 1,42 15,6 ok

16306729 3 12 7,8 0,63 1,23 70 -0,9% 457,4 665,9 1,46 14,3 ok

16306729 4 12 7,8 0,60 1,26 70 -0,6% 461,5 659,6 1,43 14,5 ok

16306729 5 12 7,7 0,67 1,30 70 -0,7% 491,4 675,4 1,37 14,2 ok

16306729 6 12 7,8 0,61 1,28 70 -0,3% 457,8 667,5 1,46 14,7 ok

16306729 7 12 8,0 0,59 1,25 70 -1,0% 460,0 658,3 1,35 15,0 ok

16306729 x 12 7,8 0,62 1,3 70 -0,5% 467,8 664,4 1,41 14,6 ok

colada: 129ton max 8,0 0,7 1,3 70 0,1% 491 675 1,46 15,6

min 7,7 0,6 1,2 70 -1,0% 457 656 1,35 14,0

*

ENSAYOS DIMENSIONALES ENSAYOS MECANICOS

doblado
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16306939 1 12 7,9 0,55 2,16 70 1,0% 496,7 701,5 1,41 14,6 ok

16306939 2 12 7,9 0,66 2,00 70 1,3% 491,8 725,7 1,48 17,4 ok

16306939 3 12 7,6 0,60 2,10 70 1,6% 490,5 721,4 1,47 14,1 ok

16306939 4 12 7,9 0,55 2,22 70 0,8% 498,1 705,4 1,42 14,6 ok

16306939 5 12 7,9 0,56 2,25 70 0,9% 491,9 713,8 1,45 14,9 ok

16306939 6 12 7,9 0,64 2,12 70 1,1% 489,0 723,82 1,48 14,2 ok

16306939 7 12 7,8 0,51 2,05 70 3,5% 495,8 712,1 1,44 16,6 ok

16306939 x 12 7,8 0,58 2,1 70 1,5% 493,4 714,8 1,45 15,2 ok

colada: 129ton max 7,9 0,7 2,3 70 3,5% 498 726 1,48 17,4

min 7,6 0,5 2,0 70 0,8% 489 702 1,41 14,1
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